
Sieve/Test Result Minova Supply AgreementProcedure Unit

Plant Princeton Quarry-0012

Product Resin Material-4003

02/01/2025 - 02/28/2025Period:

Name/Title

Report Date 03/03/2025

Laresa Ingram / QC Manager

#4 (4.75mm) 100.0 %

#8 (2.36mm) 100.0 %

#20 (.85mm) 99.4 %

#30 (.6mm) 97.9 93-99%

#50 (.3mm) 88.2 80-90%

#100 (.15mm) 69.1 58-76%

#200 (75µm) 52.92 38-61%

#325 (45µm) 44.54 34-46%

Al2O3 0.65 ≤3%

CaCO3 95.32 ≥90%

Fe2O3 0.13 ≤3%

MgCO3 1.47 %

SiO2 1.92 ≤3%

Princeton Quarry
10234 Hopkinsville Rd

Princeton, KY 42445
270-365-9524

StonemontQC Rogers Group


